CERTIFIED MATERIAL TEST REPORT
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CUSTOMER SHIP TO CUSTOMER BiLl. TO GRADE SHAPE /SIZE
FORTACERO 5A DE CV FORTACERO SA DE OV 9924572-50 Wide Flange Beans /12 X 347310 X 79
14701 ATLANTA DRIVE BLVD CARLOS SALINAS DE GOTIARI
LAREDO, TX 78045-7975 APODACA.NL 66600 LENGTH WEIGHT HEAT/BATCH .
US-ML-MIDLOTHIAN USA Mexico 46'00° 380tn 59058711102
300 WARD ROAD
MIDLOTHIAN, TX 76063 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
614082/000300 ASTHASIZM-07
usa ADIUASIIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTMAGIAGN-T)
4500105846 1327-0000085905 18.12.2013
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COMMENTS / NOTES

The above hiauses are cenified chemical and physical test records 55 contained in the permanent reconds uf com
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